

# TEST REPORT

Sample name : CLICK VINYL PLANK

Sample size : 1210mmx190mmx5.0mm

## Technical Data

Characteristic	Test method	Remark
Resilience to chemicals	EN423:2001	Class 0
Dimension (length,Squareness and straightness.)	EN427:1994	Pass
Thickness-overall	EN428:1993	Pass
Thickness-layers	EN429:1993	Pass
Mass per unit area	EN430:1994	Pass
Residual indentation after static load	EN433:1994	Pass
Dimensional stability and curling after exposure to heat	EN434:1994	Pass
Flexibility	EN435:1994	Pass
Method a determination of density	EN436:1994	1950kg/m3
Fungus test	ASTM G 21:96	Pass (Class 0)
Color fastness to light	EN20105-B02	Pass
Wear resistance(Frick-Taber test)	EN660-1/-2:99	Group T
Measurement of dynamic coefficient of friction on dry floor surfaces	EN13893	Pass
Determination of the content of formaldehyde	EN717-1	E1
Rating according to EN ISO 717-2:1996+A1:2006	EN717-2:1996+A:2006	5db
Determination of the initial type testing of fire behavior	EN ISO 9239-1 (2002)	B <sub>fl</sub> -S1